et TEAZl N2 MILL TEST CERTIFICATE
4700 2ALAY ACCORDING TO EN 1020413.1.8
ROMANIA
PAGE
1422002 _ ORDER NO. PO 188540 — — 10F 1
“TSPECFICATON TE| INGGON NO. 3
BUYER: . SWAR BODY NOL
: ABTM A 100999 ASTI A SV/1P9P: GRADES TRUICK NO.
Ha. HEAT NUMBER OF MUABER OF LENGTH WEIGHY M Thd NULBER OF WEM oot
NUVRER PIECES PECES N METERS _ NETRIGTOM BUNDLESS
1 1" SCH B0 {33.40 x 4,55 mm ) 34280 238 274 3290.800 10.863
34288 a8
— BESCAIPTIOR I
TUBQS DE ACERO { SEAMLESS STEEL PIPES)
IDUFERCO REF.NO. 138540}
FROBUCT ANALVSES _
— CHERKCAL CONFOSITION K DTRERTESTE
No.| HEAT Sampie no. c M = ] s cr ™ WMo cu v Finttening Banding Flsring Hardnane Hidvostatic uﬂ”tcﬂ:cn
. 1] A
1 34280 A3044 8210 0.529 0274 2.013 0.008 0.068 0.903 0003 0178 8.001 - GOOD - - 2500
34280 43045 0.200 0.525 0.274 n.o13 0.008 0.068 0. 104 0.008 0.178 0.0041
2| 34285 43588 0.193 0.545 0.251 0.008 0.010 0.073 0.901 0.007 0190 ©.001 - GOOD 2500 -
34285 43568 0,198 0.550 0.250 0.008 9.010 0073 9.101 0.007 0.198 0.001
MECHANICAL PROPERTIEY
TEST SPECMEN TENSION TRACTION CHARPY ¥-NOTCH TEMP. SHEAR
Tonslie Stranghl ¥isid Strenght Elangation
No. HEAT Samphs no. Oimansions Saction tength | = Required | Resukt IDJ___H.- Reaul Resull F *
Inch 2 Ingh Inch? anch Min. M, PS( S Max Ll Min. % 1 2 ) Avomge
1] 24280 43044 1.31 x 018 0.64 200 $0000 71318 35000 49204 .00 30.80
2] 34283 43568 132x0.18 0.63 200 §0000 76288 5000 57181 30.00 42.00
L CERIPY THAY BED HAG SN M LCPCLTON AND THAY T#E TEST FECIMTION § OOFETT
SIGNATURE QUALITY DEPT. CHIEF

——
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